Cuoca

1976-1980
Caroche Golf Car
lllustrated Parts List

Electric Vehicles

Manual Number 8958
Edition Code 0180B1008A






INDEX

SPEED SWITCH ASSEMBLY . . . . .
BAG MAST ASSEMBLY . . . . . . .
BODY AND COWL GROUP . . . . . .
DRIVE UNIT ASSEMBLY . . . . . .

FORWARD-REVERSE SWITCH ASSEMBLY
FRONT SUSPENSION e o e e e e e
HYDRAULIC BRAKE GROUP . . . . .
MOTOR ASSEMBLY e B e @ o ® % e
PEDAL AND LINKAGE GROUP . . . .
POWER WIRING e e e s e e & e =
REAR SUSPENSION . . . . .« « « =
RESISTOR ASSEMBLY . . . . . .« .
SEAT GROUP e e e o o e & s o
STEERING GROUP e e e e e e e
SOLENOID ASSEMBLY . . . .« . .« =
CANOPY ASSEMBLY . . . . =+« « =« =

TOW BAR ASSEMBLY e e s e e e e

10

11

12

13

14

15

16

17






1226

8366 SPEED SWITCH COMPLETE

SPEED SWITCH ASSEMBLY

No.
Part No. Description Req‘d.
1032 NylonBushing. . . .. ... ............ 2
1226 “E"RINg . ... e e e e e 1
4046 No. 4—40 x 2-1/8°° Rd. Hd. Mach. Screw . . . .. . 2
4240 LimitSwitch. . . ... ............... 4
4250 Ball Joint (Accelerator) . . . . ........... 1
8011 Retainer (Lock)Ring . . .. ............ 1
8049 No. 10 Internal Tooth Lockwasher . . ... .. .. 4
8050 No.10-32Acorn Nut. . . .. ........... 2
8057 No.4—40Hex Nut. . . ... ..... I P 2
8058 No.4Llockwasher . . . ... ............ 4
8104 No.10-32 x %" Pan Head Mach Screw . . . . . . . 2
8299 Speed SwitchCam . . . ... ............ 1
8300 Speed SwitchCase . . . ... ..... T d e n oo e 1
8332 Speed Switch Shaft . . ... .. .......... 1
8366 Speed Switch Asssmbly, Complete . . .. .. ... 1
8410 COMSLOD vo o s 5 s s s s w o m s s 65 & & i3 1
8449 %-—28" Dimpled Lock Nut . . . .......... 1
8509 SpeedSwitchCover . . . . . . ... ........ 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR |







C!i CARS WATH SERIAL “N-I12899 AND EARLIER

8509

£366 SPEED SWITCH COMPLETE

SPEED SWITCH ASSEMBLY

PART NO. . DESCRIPTION NO. REQ'D
1032 NYLON BUSHING 2
1226 "E" RING 1
4046 #4-40 x 2 1/8" ROUND HEAD MACHINE SCREW 2
4240 LIMIT SWITCH 4
4250 BALL JOINT (ACCELERATOR) 1
8011 RETAINER (LOCK) RING 1
8049 #10 INTERNAL TOOTH LOCKWASHER 4
8050 #10-32 ACORN NUT 2
8057 #4-40 HEX NUT 2
8058 #4 LOCKWASHER 4
8104 #10-32 x 3/4" PAN HEAD MACHINE SCREW 2
8299 SPEED SWITCH CAM 1
8300 SPEED SWITCH CASE 1
8304 %" INTERNAL TOOTH LOCKWASHER 1
8332 SPEED SWETCH SHAFT 1
8410 CAM STOP 1
8449 %"-28 DIMPLED LOCKNUT 1
8509 SPEED SWITCH COVER 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

1-A







NOTE: BAG RACK ASSY
COMPLETE 8348

BAG MAST ASSEMBLY

Part No. Description

332 %' Flatwasher . . . . . . . 0t it e e
1107 %" x %’ Flat Head Machine Screw . . . . . . . . ..
7251 5/16" x 1 Phillips Head Machine Screw. . . . . . . .
7934 Bag Strap. . . . .« « ¢t 4t e e e e e e e
7935 Bag Strapwith Buckle . . . . . . ... ........
8113 BagRack Support . . . . . . .. .t
8208 MainBagRest Support . . . . . . . . oot v o0 u
8212 Mastand Plate Assembly. . . . . .. ... ... ...
8233 %—-20 Nylon Insert Lock Nut . . . . .........
8248 %—20 x %" Phillips Head Mach. Screw (Steel). . . . .
8347 Bag Rack Hoop Assembly . . . . .. .........

8348 Bag Rack Assembly Complete . . . . . ... .. ...

8391 Viny! Trim

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR







NOTE: BAG RACK ASSY
COMPLETE 8348

PART NO.

332

334
1107
7251
7473
7934
7935
8113
8208
8212
8233
8248

8347
8391
8612
8622

INCLUDE PART NUMBER OF EACH PART ORDERED AND

BAG MAST ASSEMBLY

DESCRIPTION

k"FLATWAsuER

3/8" FLATWASHER

1" x 3/4" FLAT HEAD MACHINE SCREW

5/16"™ x 1 PHILLIPS HEAD MACHINE SCREW
5/16"-18 NYLON INSERT LOCKNUT

BAG STRAP

BAG STRAP WITH BUCKLE

BAG RACK SUPPORT

MAIN BAG REST SUPPORT

MAST AND PLATE ASSEMBLY

%"-20 NYLON INSERT LOCKNUT

1"_20 x 3/4" PHILLIPS HEAD MACHINE SCREW
(STEEL)

BAG RACK HOOP ASSEMBLY

VINYL TRIM

PHILLIPS TRUSS HEAD TUBULAR NUT

}¥"-20 x 3/8" PHILLIPS TRUSS HEAD MACHINE
SCREW

SERIAL NUMBER OF CAR

NO. REQ'D.

NHEHEMENDNNPPONNDEN

[l N N ]

[







SEAT LROLP ROL

- T ANOTE: BAG FACHK ASSY
! & CONMPLETE : 8323
8233 . 3

“BAG MAST ASSEMBLY”

Part. No. Description K
Factor

332 Vo Flatwasher .......cooviiiiiiiiiniiiinninnnnnn. 5
1107 %-20 x % Flat Head Mach. Screw ................ 2
7251 5/16-18 x 1 Phillips Truss HD. Mach. Screw ...... 5
7935 Bag Strap with Buckle ..........ccovvvivnnvnnn... 2
8113 Bag Rack Support.......covvveeiiiirinnnnnnnn. 1
8208 Main Bag Rest Support ........c.ccoviiininnnn... 1
8212 Mast and Plate Assembly ........ccevnvnunnnn... 1
8233 %-20 Nylon Insert Locknut ........covvevennnn... 9
8248 %-20 x % Phillips Truss HD. Mach. Screw......... 4
8251 %-20 x 1 Phillips Truss HD. Mach. Screw ......... 3
8391 VInY! T sy o sinsen s 5 o siamma 5 5 5 biiitvna s o o awsemsmie 2
8463 BaAG ISUAD: wcurprers s 5 simswrs & 5 sapmms & 5 o § & 5 e 1
8805 Bag Mast HOOP «.vvvevneviiii i 1
8806 Bag Strap Retainer .........ccooviviiininnnnnn.. 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

2B




014

HVD 40 H3IHWANN TVIH3S

ANV a343AHO LHVd HOV3 40 H3GWNN LYVd 3aNTONI

z MTIOS QVAH ILV1d OND 0T - % LOTT1000 81
1 YAT'IOH TAVY 8120101 LT
1 X,SSY Q1dM d1V1d % ILSVW 9vd ¢Ev0101 91
Y IONMDOT 02 X % £€28000 o
z INIHSNG 26€£0101 71
Z 4110Nnd 16€£0101 €1
A ININdS £6€0101 A
rA NId YANIVIZY ATIONg 0140101 11
1 MHYDS °HOVW °"dH SSAMI Hd 00°T X 81 - 91/§ 162£000 o1
1 MOVY 9vd - dJOOH €1€0101 6
y YAHSVM IVI1d 91/6 1%21000 8
4 1aNa001 81 - 91/¢ €L%L000 L
Y dV¥) YAHSYM %6€0101 9
Ul 1'1094 FOVI¥YVO 00°1 X 81 - 91/¢ SEROTOT S
Z dnls dH HSM'1d ONIHONAD 4148 €EHY010T i
1 WI¥I dOOH 9Vd TANIA 0TY010T €
1 X, SSV dVilS 9vd €1%70101 rA
Z S1d94vd D1LSV1d YEYOTIOT I

a,0d4 XLIINVND NOILdI¥DSHd # Lavd # AIA



ir4

1L650 ~SE61v "ON VU35 §v5 FOM
QLHVIS ASSY ISYW OvE SjHL

ATSINISSY LSYIN Dvd 64







/

7310
2009

DASHBOARD DETAIL

No. No.
Part No. Description Req’'d Part No. Description Req’d
183 3/16” Flatwasher. . . . . . v ¢ v v vt v i 7 7532 3/16” x5/16"” PopRivet . . .. .. ... ......- 8
209 %Lockwasher . . . ... .. ... ... 4 7970 BallHolder . . .. ... ............... 1
210 B=13Hex Nut . . ... : vt i owunneens 4 7971 Ball Holder Bracket . . . . ... ........... 1
332 %'Flatwasher . . . . . ... ... ... ....... 7 8064 FrontBody Trim. . . . ... ............. 1
1028 %"—20HexNut . . . ... .. ............ 8 8202 Rear Fender Trim . . . .. ... ........... 2
1108 %""—20Dimpled Locknut . . . . ... .. ...... 4 8204 KeySwitch. . . . . ... .. .. .....0.o... 1
1606 3/16” x %”"PopRivet . . . . . ... .. ... ... 18 8205 SwitchKey . ... ..........000u.u... 1
1620 No.10 x % Sheet Metal Screw . . . . .. ... ... 4 8251 %'—20 x 1*" Phillips Head Mach. Screw . . . . .. .. 4
1703 %“-20x1%"" HexHeadBolt . . . ... ....... 6 8305 Forward-Reverse Logo. . . ... ........... 1
2009 WheelCover . . . . . . ¢t v v v vt vt e ee e 4 8306 CIMPILBPO « v p s o oww s e m s e s s s 1
4039 5/32x3/8”PopRivet. . .. ............. 4 8307 “ClubCar”Logo . .. ... ..o 1
7050 Rubber Bushing . . . . ........... e om s W w 4 8312 KickPlate . . . . . ... ... ... ..o .ue.. 1
7088 Floor Mat . . .« oz 60 s s 8 ¢ % &6 & & 3 & 1 8354 Steering Column Grommet. . . . .. ... ...... 1
7142 % —13x4” CarriageBolt . . . . .. .. ....... 2 8356 DashPlateClip . . ... .........c.0.0... 4
7143 %""—=13 x 5% CarriageBolt . . . .. ... ...... 2 8368 DashCoverPlate. . . . ... .. .. ..o uvu... 1
7192 Floor MatRetainer. . . . .. . ... .. ¢.0.... 2 8397 Dashboard . . . . ... ... ........0.0.... 1
7251 5/16"—18 x 1” Phillips Truss Hd. Mach Screw . . . . 6 8398 DrinkCupHolder . . . ................ 2
7254 ScuffPlate—R.H.. . . .. ... ... ........ 1 8408 Cowl. . . v i e e e e e e e e e e 1
7255 ScuffPlate— LH. . ... .............. 1 8409 BOAY . o s « o s w5 5 s 5 s m s w w8 w s s w s e e 1
7310 Valve'Stem . . s o w v .o = 5 5 5 s % m s 0 5% 5 § & 4 8530 Cowl Trim—Sides. . . ... ............. 2
7365 Drink CupBinding . ... .........0uo... 2 8531 Cowl-Trim —TopP . . . . v v i i it e et e e e e 1
7366 Tire & Wheel Assy, Complete . . . . ... ...... 4 8610 Front Bumper Assembly. . . . ... ......... 1
7473 5/16"”—18 Nylon Insert Locknut . . . .. .. .. .. 8 8611 Rear Bumper Assembly . . . . ... ......... 1
7515 BagWellMat. . . . ... ... ... ... 2

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR







210

o
7143 l‘.

209
a207 r
‘ 7050
\ ‘l \ 7142 =

/

b, OB

ASS'Y COMPLETE

(INCLUDES HARDWARE)

7050

8611 - REAR_BUMPER ASS'Y,COMPLETE
(INCLUDES MARDWARE)

8686

92 FLOORMAT 8307

7255

8607 18 x8.50-8, 4-PLY EXTRA TRACTION TERRA TIRE

DASHBOARD DETAIL

- 18 x - - P R TIR|
PART NO. DESCRIPTION NO. REQ'D
183 3/16" FLATWASHER 7
209 %" LOCKWASHER 2
210 4"-13 HEX NUT 4
332 %" FLATWASHER 6
1028 %"-20 HEX NUT 8
1108 3%"-20 DIMPLED LOCKNUT 2
1606 3/16" x %" POP RIVET 19
1620 #10 x 3/4" SHEET METAL SCREW 4
1703 %"-20 x 1" HEX HEAD BOLT 6
2009 WHEEL COVER 4
4039 5/32" x 3/8" POP RIVET 4
7050 RUBBER BUSHING 8
7088 FLOOR MAT 1
7140 REAR BUMPER EXTENSION 2
7142 4"-13 x 4" CARRIAGE BOLT 2
7143 L"-13 x 54" CARRIAGE BOLT 2
7192 FLOOR MAT RETAINER 2
7251 5/16"-18 x 1" PHILLIPS TRUSS HD. MACH. SCREW 6
7254 SCUFF BLATE R.H. 1
7255 SCUFF PLATE L.H. 1
7310 VALVE STEM 4
7365 DRINK CUP BINDING 2
7366 TIRE & WHEEL ASSY, COMPLETE 4
7473 5/16"-18 NYLON INSERT LOCKNUT 3
7515 BAG WELL MAT 2
7532 3/16" x 5/16" POP RIVET 8
7970 BALL HOLDER 1
7971 BALL HOLDER BRACKET 1
8064 FRONT BODY TRIM 1
8202 REAR FENDER TRIM 2
8204 KEY SWITCH 1
8205 SWITCH KEY 1
8207 - FRONT BUMPER EXTENSION 2
8251 %"-20 x 1" PHILLIPS HEAD MACHINE SCREW 4
8305 FORWARD-REVERSE LOGO 1
8306 "J-M" LOGO 1
8307 "CLUB CAR" LOGO 1
8312 KICK PLATE 1
8320 REAR BUMPER 1
8322 FRONT BUMPER 1
8354 STEERING COLUMN GROMMET 1
8356 DASH PLATE CLIP 4
8368 DASH COVER PLATE 1
8397 DASHBOARD 1
8398 DRINK CUP HOLDER 2
8408 COWL 1
8409 BODY i 1
8411 DASHBOARD RETAINER TRIM 1
8530 COWL TRIM-SIDES 2
8531 COWL TRIM-TOP 1
8629 %" INTERNAL TOOTH LOCK WASHER 2
8686 3/16" x 5/8" POP RIVET 6

3A







*p,bay
‘0N

----------

.......

..............

..........

....................

..................

..............

...............

1108 PSOH XOH , %b X 0Z—%
{s9ye1g 33077) @19jdwWOD Wun OAKQ
1oysepm pejioy eIIAN

T T Alquiessy 1899 INAINQ 18 UOYULG 81BIPeULIeIY}
TT T Ajquuessy Jeeq) 018ipewsu| 13 uojulg Induy

("H™ 8 "H'H) Alquessy Buisnoy jejueseyg
INN %207 Mesu| UOJAN 0Z—%
188g |1Q Oixy
(Buoy) "H'Y ‘Ajquessy-qng ejxy
(31048) "H™ ‘Ajquessy-ang ojxy
10380 Buisnoyy
(oneusdeyy) ‘Bnig uteiqg
"L'd’'N % ‘Bnig ujesg

............... 1'd’'N 8/€ .03_& I

..............

A9y 1999 9)8IpeULINU)

uonduaseq

ovze
174
1% 24:]
14 74:]
374
21241
14
906L
S06L
Y06L
ovEL
SYEL
el
EveEL
LgeL

‘ON Mg

L Tttt Butseeg 1j8yg 1 189D UOIULJ S1BIPALIBIUY
¢ Tt Bujieeg 1j8ys 19 1809 UOJUIY BIBIPOULIGIU|
[ Buyseeq 1ee9) UOULY Induy
| S Buiseeg 1899 UOjUIg Indu)
Z e Buiseg 1veg) ing Ing

1e0g) |BIULIRYIQ

Z ¢ CTENESEEAS e,y (Z€0;) 10ysep 18Ny )

T rrrreeeeeen 1895)

19]p| jenueseQ
Joysepm |8a110dys
uld |enueseyyg

R uld 11O .. % | X 9L/E

ps Bn 91/L

r R 110G PROH XOH ,.€ X OZ—%

Joysepm 3e1d L%

uonduoseq

9geL
qeeL
€eeL
TeeL
oeeL
6Z¢L
8zZeL
LeeL
9zZEL
1A A
681L
808}

Tee

"ON By

ATENISSY LINN 3AIHA

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR






2 7148 (8057
] 8023 8058 1028
802l

4240
8056

0 2 8022

8020

1028

403

' €c; ”

(g, \eﬁ 451
CNC~—_— 76277 _J
8248 '§ 30 86
? @re
8018 45! 1231 1032 2
1028 1703 2 N
8054 - FORWARD AND REVERSE e,
SWITCH ONLY
8304
FORWARD AND REVERSE SWITCH ASSEMBLY
No. No.
Part No. Description Reqg‘d. Part No. Description Req'd.
343 %""x3HexHead Bolt . . .. ......... 4 7747 Rubber Grommet . . . . . . . ... ... ...... 1
403 %" x5/8"HexHeadBolt . . .. ....... 3 8018 F & R Switch Mounting Bracket. . . . . . . . .. .. 1
451 %' LockWasher . . . ... ... ....... 14 8020 F&RSwitchCam. . . ... ............. 1
1014 %" HexNut(Brass) . . ... .. ........... 3 8021 F&RSwitchHub. . . ... ............. 1
1028 a"Hex Nut . . . . . .. ... ... enene.n 13 8022 F &R Switch MainShaft . . .. ........... 1
1032 NylonBushing. . . ... ........... 3 8023 F & R Switch Control Shaft . . . . ... ....... 1
1231 1/8'x1”"RollPin. . . ............ 1 8024 F & R Switch Stand-Off (Long) . . . ... ... e 4
1703 %'"x1%"" HexHead Bolt . ... ....... 3 8028 F&RSwitchRotorStop . . . ... ... ...... 1
4240 Micro-Switch. . . . ... .. .. ....... 1 8053 F&RSwitchCase. . . ... ............. 1
7016 SwitchRotor. . . . ... ........... 1 8054 F&R SwitchAssembly . . . ... .......... 1
7148 Knob: . « s oo m o s msw o s 8843 856 1 8056 #4-40 x %" Round Head Screw. . . . ... ... .. 2
7188 RotorContact . . . . . ............ 2 8057 #4—-40Hex Nut . . .. ... ........0..... 2
7189 3/16” x1%"”RollPin . . . ... ....... 1 8058 #4lockWasher. . . . ... .. ........... 2
7591 "6 FlatWasher. . . ... ........... 4 8248 %' x %’ Phillips Truss Head Maching Screw (Steet) . . 4
7627 SPring . . . ... e e e e e 1 8304 %’ Internal Tooth Lock Washer . . . . . . .. .. .. 2
7701 WireHarness . .. .. ............ 1 8450 No.10—24 x %" Hex Head Screw . . . . . . ... .. 2

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR






403 343

@ (@

8054 - FORWARD AND REVERSE

SWITCH ONLY
@ 8304
8592
/17 QUTLINE
: , A NOTCH IN 8022 IS ON THE
A BOTTOM, THIS STARTED wm_-;
H "'t CAR NO, N-18096
ﬁ -‘ ’-’
8690
FORWARD AND REVERSE SWITCH ASSEMBLY
No. No.
Part No. Description Req’d. Part No. Description Rea’d.

343 ¥Wx 3Hex Head BOlt . « « v « o « « 4 8020 F&gRSwitchCam . . . . ¢« ¢ ¢ ¢ o o « 1
403 " x 5/8" Hox Bead Bolt . . . . . . . 3 8021 FegRSwitchHb . .. ... ..... 1

451 X" Iock Washer . . .+ v v o o o o &« 14 8022 F&RSwitchMainShaft . ... ... 1
1014 X" Hex Nat (Brass) . . « . « « « « « « 3 8023 F & R Switch Control Shaft . . . . 1
1028 N BeX NIt . o . 0 v e e e e e e . 13 8024 F & R Switch Stand-Off (Lang) o ® 4
1032 NylonBushing . . . . . .. ¢ . ... 3 8028 F&RSwitchRotar Stop . . . . . . . 1
1231 1/8" x 1" Roll Pin . . ..o 1 8049 #10 Internal Tooth Lock Washer . . . 2
1703 " x 14" Hex Head Bolt . . . . . . . . 3 8053 F&RSwitchCase ......... . 1
4240 MiCro-Switch . . . v v o v v v v v o . 1 8054 F&RSwitchonly .. ... ..... 1
7016 SWitch ROLOL « « ¢ o o « o o o o o o » 1 8056 #4-40 x 3/4" Round Head Screw s & @ 2
7148 Kb . . . . . e e e e e e, 1 8057 #M-40HBex Nt . . . . . .00 0. 2
7188 ROLOr CONLACE « + « o o o o o o o o o 2 8058 $4 lock Washer . . . ¢« ¢ ¢« o ¢ o o o & 2
7189 3/16" x 1" POl Pin . . . . . . ... 1 8248 %" x 3/4" Phillips Truss Head

7591 $6 Flat Washer . . . . v v o o o « o « 4 Machine Screw (Steel) . . . . . .. 4
7627 SPTANG « v « ¢ o vt e e e e e e e .. 1 8304 %" Intermal Tooth Lock Washer . . . . 2
7701 WireHarness . . . . . . . . . . . . . 1 8450 $10~24 x %" Hex Head Screw . . . . . . 2
7747 Rubber Grommet . . . . « . . . . . .. 1 8592 F&RSwitchHandle . . ... .... 1
8018 F & R Switch Mounting Bracket . . . . 1 8690 %"-20 x 5/8" Hex Socket Set Screw . . 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

SA



T O v v P O v v OF O v O D i

Ayguend

¥€ "ON ‘e¢ "ON
‘28 "ON ‘(¥) 8% 'ON ‘(3) ¥% "ON ‘9 "ON ‘(¥) g 'ON
‘(8) ¥ 'ON ‘g "ON ‘Z "ON ‘1 "oN 3dadoxa szaqunp
£9Y] [[e sepnour) premprey Surjunow pue
Sum moym Ny yomg 9SI3A9Y % pIBMIO]
(19z2ng 381919y ) A[qUIossy axIM
(ssexq) IMN X9 ONN 03-%
¥lod pedH XoH .8/9 X ONN 0Z-%
SSOUXeR] aIIM
MII0G pedH X°H ,%1¥%-01 "ON
19Ysemyo0] Yj00], (BUIU] QT ‘ON
1030y Yoymg
uld 1oy (T X 9T/8
JPvjuo) 1030y
I9YSBMNOOT Yj00], [BUINU] ¥,
“41od PesH XaH ,.& X ONN 03-%
dojg 10j0g yNME ¥ B 4
sB) Yymg g4 ¥ g
1od PedH X3H %1 X ONN 03-%
wed Yy g
uonduosaq

09zotoT
1900101
101000
€0¥0000
10LL000
0S¥8000
6¥08000
910L000
681L000
€6L8000
¥0€8000
€¥£0000
8208000
£€508000
€0LT1000
0208000

‘ON 38gd ‘ON L9y

8¢
LE
9¢
g€
1244
ge
(44
1€
0o¢
6%
8¢
Lg
9¢
14
¥e
€¢

8-S

W e 00 v v v YD e v v e

Amuend

4VO 40 HIAWNN TVIY3S
NV Q3H43QHO LHvd HOV3 40 HIAWNN LUVd 3ANTONI

g 1oy T X . 8/1

Buudg yyeys g B 4

MOIdG eI 399YS QT ‘ON
Iaysemie[q 01 "ON

Yoymg jruary

Weys ureN Yms § B 4

Burysng uofAN

M3I0§ Pesy punoy .¥/gX0¥-¥ ‘ON
Aquisssy 19zzng

UYONMS Jwrg

joyoRIg NN YYIMS ¥ B4
Iaysemied 9 ‘ON

JOPURIS YmMg J B g

19ZZng 98I9A9Y - A[qUIossy aaipm
IdYSeMYO0] § "ON

INN X9H 0p-% "ON

(19935) marog

duryoey peoy snay, sdiiiyd ..v/¢ X ONNOZ-%
IBYSEMNO0TT . W

INN X8H ONN 0Z-%

Aquiassy a1y -

M3IdG 9§ 19009 X9H ,,8/G X ONN 02~ Y
S[pUeH YNmMg ¥ % 4
uonduosaqg

1€61000
L3G9L000
9298000
€810000
0¥2¥000
6308000
G6€01000
9508000
TS00T0T
$668000
8108000
165L000
0900101
6800101
8508000
LS08000

8¥28000
1S¥0000
8201000
9600101
0698000
66398000

(44
16
0¢
61
81
LT
91
ST
L4
eI
(4
1T
ot

- O M 10 ©

"ON Wed ‘ON Aoy



ATGWISSY HOLIMS 3SHIAIH ANV QHVYMHOS

IOVI43OY
Y30uVHD 0L va







N .................. L . nuo n—dI thh

N ..................... .-DUW& .—BQ_JE QVNw »V ............. BEAE R QC_uﬂDm _Dw-&g QNNN
I U B R S A eoey Buyeag snayy 8908 A 1263 11O eLzL
AR Buiysng ezuoig L908 [ 3|08 PeeH x8H ,.%p X 91 - 8/¢ 0LTL
L ottt 18Buey swesg v, 6508 T e 13108 PBOH XOH ,,%E X O - 8/E 8zzL
AR >—Dr€0mm4\ uid QC_V‘ Zv08 F A R IR A >_nr:mﬁm1‘ qnH vLIL
N D L R >—DE3&< OEﬂuu :<: ogm N ................. Odﬂ_l hQC_QUOm BC:QW NSF
Z e Alquiessyy 10198uu0) 8jpuIdg 01 ,,v/,, 9£08 [ Buiysng jeeig 1S0L
N --------------------- m—h_hwwm ““:LF—I—! mmom v --------------------- ac_;mzm Lonnzm chh
R R >—DESn< O_Uc_ﬂm "H'Y $€08 T Tt ttrrrrresieeiiaea, u:_r_u:m ezuoig 8v0L
'SR I IR o« o s >_Dann< O_UC_&..I A ££08 z " Cr e e et e e e e e e 1eysep O:QCO.—. €e0L
ﬁ ....................... m-.:._nm HCOLE mgm F ................. Ou@—l ﬂ::::OE Qc_h& WVPQ
g e e e ulg 18110 OL6L Bt 310G PEBH XOH . %Z X ..8/¢ zZovz
Q ® 8 8 & s 3 s s e e s s s s 0 e s e s “:Z g-°—m -v\m oaﬁ m ------------------------- ’:Z Q:J homp
[ R ed81g |MOD) \SLL foOTTE L HEE S SR S e s e INN X8 ,.% 8201
— .................... .—ﬂm EOﬂﬂom zﬂﬁa oﬂhh w ................... LO‘“QZ xSI— :OF\n OFQF
T Tt rttrrrrreseieei >_DEowm< sine|) ozLL A L ] 10YSBAA 1814 :O\n 808
T ottt uid 30AL4 ozLL [ S R T I I - INN x8H ,.8/¢ 90L
w --------------------- a—.—_gﬂ—dm °N=°Lm QP““ v ------------------------ a:_m -o- °Fm
AR L LA LR E N wer xey % 8LLL LI soysep %207 ,,% Loy
g e Bupaty eseesn “4'd ,.91/E vasL OL " rrrrrrreeeeeeeee 10ysep %207 ,,8/¢ L€
g crrEscswEsiiea 108 PEOH XOH %E X €1 - % 9LvL | IR AR 310g PeH XeH | X % v0E
g SrsmRecannisys 3108 Peol XoH ¢ X 91 - B/E 60vL 9 e NN XOH % o1z
Pt e e 8dey Buiseag 80EL Q Tttrtrrreesseaaaa., 't aeysep %907 L% 60z

p,bay uondysag "ON Meg ‘p,bay uondiasag "ON Med

‘oN ‘ON
" NOISN3dSNS INOu3

2v08
oIS

S€08:
6iLL

9toe

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR






DOUBLE SPRING FRONT END

Part No. Description K Part No. Description K
Factor Factor

334 %" FIatWaSRET vs s : semme s 5 0 55 s ¢ & smees 5 s 2 8035 Needle Thrust Bearing .......ocvveeeennnnennnn. 2

357 %" Lockwasher .........ocoiiiiniiiiiiiia. Lo12 8042 King Pin Assembly ........cieiiiineinnannnenns 2

510 Rubber "O" RiNG .....coveiiiiiiiiiiiiiinin., 4 8067 Spindle Bushing - Bronze ...........c...coonn.... 2

706 3%-16 UNCHex Nut.......ooviiiiiiiiinninennn.. 18 8068 Thrust Bearing Washer ............c.covviinnnn.. 6
1624 %-16 x 172 Hex Head Bolt....................... 8 8694 Spindle Assembly (LH.).ovvviieireiinnniannnnn.. 1
7033 Tongue Washer.........cooiviiiiiiiiinnennnnnn, 2 8695 Spindle Assembly (RH.)...vvviniieineniiieinene. 1
7048 Bronze Bushing ....ccovviiiiiiiiiiiiniiiinnns 2 8697 Front Spring Retainer Plate ............ccovvnnet. 1
7049 NVION BUSRING v s s sommman s 55 5 siamia s s sammsie 3+ 8 2 8739 Top Suspension Mtg. Channel ................... 1
7050 Rubber Bushing.....ccoviriiiiiiiiinnnnenennnnn 8 8740 Bottom Suspension Mtg. Plate ................... 1
7051 Bushing - Steel Tube ..........ccvvvviinann., .. 4 8741 TOp ‘SPring CIEVIS : s sswscs s ¢ siwmss v 5 & ywiwea s saminrs 5 2
7114 FUB o e 5 05 swmmms s 5 5 5 siomsains 5 57008 ¢ § § a0B0004 5 2 8742 Top Spring Retainer Plate ..........c.ccvvveeinnnnn. 1
7228 %-16 x 3% Hex Head Bolt............cvvvnnn... 2 8745 Eccentric Assembly ...ttt 2
7273 Dust Seal ..oovviiiiiiiiiiiiiiiiiiiiiiiiiiaaans 2 8747 Top Spring Pivot Sub Assembly .................. i
7274 Hub BEariNg  « s s worew s s s s sssmassinnn s ¢ s s & 5 5 sisione 4 8749 TOD SPANG &5 cimers s s smmoms ¢ 5 s moomme & 5 s & & wierasa s 1
7275 HUD Cap v iivtiiiiiiiiiiiiiietiiinnaeannnnnas 2 8750 Bottom Spring .....viieiiiiiiii it 1
7554 3/16 Grease Fitting «.....ccovvneinieiinnnnnnnnn. 2 8751 Upper Spring Pivot Pin......cooeviinnneeininn.. 1
7840 %-16 UNF Hex Slotted Nut .......covvvvvennnn.. 4 8752 %-16 x 3" Hex Head BOolt ....ovvvvvniinnnnnennnn 2
7910 COtEr PiN wova s v s susmumars v o s wmmorwrarns o 8 swwie s § 5 3 wissie 4 8754 %-16 UNC Nylon Insert Locknut ................. 4

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

6A




dVO 40 HIEWNN Vi3S 89

ANV 0343QHO LHVd HOV3 40 HIEWNN LYVd 3AN1ONI

c 11049 XdH v/L v x oun 91-g/¢* 00Z010T S¢
Y 1104 X3H 00°¢2 X JNnN 91-8/¢" LLI0OTOT ve
rA TIALS-ONIHSNI 0910101 €€
A ONI¥VId LSAYHL 0STIOTIO01 ¢
9 LONMJ0T- 3 TdWIC JNN 91- 8/¢ 8€T10I0T 1€
1 INO¥d 9NIUdS 9€1010T 0f,
rA dIATINOHS-L104 9210101 6
A JI4ATINOHS -1L104d GCZI01I01 8¢
1 *OLW 9NI¥dS ‘dLVid %Z10101 LT
1 *OLR dRVYd ,V,, -= TINNVHD €CI0101 9¢
Z ASSY NId 9NIX 1210101 $Z
YA HWVII-V ASSV-4NS 8ITO0IO0T VXA
rA d4d3ddn SIAATID LTTIO0TIO01 €e
9 ONILLId dSVHAID 9110101 (A4
rA *TIdS-4dHSVM 1V1d G000101 1¢C
z 1709 X3H 00°€ X NN 91- 8/¢ 7518000 0¢
1 “LNHOD3 ILNIRLSALAv S%.8000 61
1 *LTd YIANIVIIY ONI¥dS INOML L698000 81
1 "H°¥ - XSSY A'TANIdS [vE0101 L1
1 ‘H°T - KSSY 4'TANIAS 8veCLOL 91
A AZNOYI-9ONIHSNE HATANILS £908000 S1
Z NId ¥4d1LL0D 0162000 71
z ION XZH  (@3L1101S 4NN 91- b/€ 0%8L000 €1
8 AZNO¥E-INIHSNG 61LL000 z1
z dvDd €nH SLTL0O0O IT
4 ONI¥VAd 490H %22L000 o1
Z 1Vvas 1snd €L2L000 6
[4 ASSY anH %11L000 8
Y ya44NY-ONIHSNg 050L000 L
Z dZNOYI-9NIHSNd 8%0L000 9
8 ION 901 L0BT000 S
Z LON XdH 4ANN-0Z-2/1 80€1000 Vi
6 ILAN XdH ONN 91-9/¢ 90,0000 €
8 YAHSVMADOT ,8/€ LSE€E0000 rA
A YAHSVMAD0T ,2/1 6020000 T
a,odd °‘ON NOILdId0Sdd # 1dvd # Kax



89

'6S110-L061V "ON VIHIS HYD HLIM
Q31YVIS W3ILSAS NOISNIJSNS SIHL

@-

~

o ‘,.,_/ :\\ $)-
%‘_/ T~
T g~
@ A\
\:a on)

14
@
/lme )







B227-BRAKE SMOE KIT, (ONE PAIR)-(Rr.6 LH)

8228 SPRING § ADJUSTER KT, (RH.ELH)
INCLUDES ITEMS 1,2,63 (ONE OF EACH)

8226 WHEEL CYLINDER ASSEMBLY COMPLETE (RH)
8225 WHEEL CYLINDER ASSEMBLY COMPLETE (L.H.)
B226 - WHEEL CYUINDER SERWVICE KIT (R.M4LM)

HYDRAULIC BRAKE GROUP
No. No.
Part No. Description Req'd. Part No Description Req‘d.

304 %"“x1"HexHeadBolt . ............... 2 7643 Brake Hose Assembly . . ... ............ 1

320 3/8'x1"”HexHeadBolt .. ............. 3 7716 3/16" x %" Hex Head Self Tapping Screw. . . . . . . 2

357 3/8 LockWasher . . . ... .......00.... 3 7899 Copper Gasket (Front). . . ... ........... 1

403 %" x5/8"HexHeadBolt . ... .. ... e s w W 2 7900 Copper Gasket (Rear) . . . .. ............ 1

451 Y% lockWasher . . .. ... ........0.... 4 8011 RetainerRing . . . .. ... ............. 2
1028 %" HexNUt . . . . ... oo v v v v e e 4 8076 Brake Cluster Assembly R.H. . ... ......... 1
7049 NylonBushing. . . . . .« v v v v v vt v v v nw 2 8077 Brake Cluster Assembly LH. . . .. ... ...... 1
7173 5/16” x %" HexHeadBolt . .. ........... 8 8078 Brake Drum . . . . . . . . ... ... ... 2
7265 ClipBrake Line . . . . . . v v v v v v v v v v v 4 8224 Wheel Cylinder Assembly CompleteR.H. . . . .. .. 1
7280 Master Cylinder (Complete) . . . .. .. ....... 1 8225 Wheel Cylinder Assembly Complete L.H. . . . .. .. 1
7348 Master Cylinder Service Kit . . . . . . ... ... .. 1 8226 Wheel Cylinder Service Kit RH. & LH.. ... .. .. 2
7361 Adaptor,BrakeLine. . . . ... ..ttt 1 8227 Brake Shoe Kit (One Pair) (RH. & LH.) .. ... .. 2
7362 Adaptor,BoltW/Washer . . . . . .. ... v ... .. 1 8228 Spring & Adjustor Kit (R H. & LH.) ......... 2
7473 5/16"—18 Nylon Insert Lock Nut . . . . .. ... .. 8 8229 Brake Line Assembly (L.H.) . ............ 1
7549 Plug . . . . . et e e e e e e e e e e 1 8230 Brake Line Assembly (R.H.) . ... ..... [P 1
7550 Male Connector . . . . . v v v v v v v o n e e e 1 8236 Brake Pedal Return Spring. . . . . ... ... .... 1
7551 Female Connector . . . . . . v v v v v v v v v v ua 1 8259 Plunger Assembly . . .. ... ............ 1
852  Brass “T" . . . i i it i e e e e e e e 1 8264 PIVOtPIN . o« oo o s o o s 0 w5 5 5% 5 5 6 w5 9 5 0 @ 1
7563 18° —2700Hose Assembly . . . . . . . .. ... .. 1 8360 Brake Pedal Assembly . . . . .. ........... 1
7572 Brake LineClamp—Square . . . . . ... ...... 1 8383 BrakePedalPad . . .. ... ............. 1
7574 Brake LineClampAssembly . . . . . ... ...... 1 8590 Brake Shoe Spring—801b.(Top) . . . ... ..... 2
7588 Hydraulic Hose Mounting Assembly . . . . . ... .. 1 8591 Brake Shoe Spring — 80 Ib. (Bottom) . . . . ... .. 2
7596 Brake Line Assembly . . . . . ... ... .. 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR






4> ORAKE oA 3 713, 8714, BN
m, 87N, THiS Ag"v 1] mt%& mrH

ALL "M” & ONT 2
807¢- BRARE CLUSTER ASS'Y RM

07 oRax, v

RV ULLETIN NO.

Rt e
W

8230

e ©, ez
B224-a5S'Y fony
‘Q)/¥ i_mus‘v Lmy .~

nm‘-’gmxe SHOE (FITS EiTHER SIDE)
(BOTH BRAKE SHOES ARE THE SAME)
(4 SHOES REQ'D PER CAR)

e SR

8638 BRAKE SHOE.

RV TIN ).
BR28" SPRING ¢ ADJUSTER KIT, (RH LH)

£6:5-77 FOR INFORMATION
ON_THESE PARTS INCLUDES ITEMS 1,2,¢3 (ONE OF EACH)
B224- WHEEL CYLINDER ASSEMBLY COMPLETE (RH)
8225 WHEEL. CYUINDER ASSEMBLY COMPLETE (LH)
Q226 WHEEL CYLINDER SERVICE KIT (RM.ILM}
BOTES;
(@ - THESE PARTS: 8713,8714,8718,8716, @~ THESE PARTS: 1032, 8731
STARTED ON CAR SERAL ® N-173%9 STARTED ONCAR SERIAL

© ~THESE PARTS: 879, 8727 STARTED ON CAR # N-1888S.
SERIAL ® N~I7S8,(ALSO 8728 SERVICE KIT)

@ ~THESE 2aRTS: 8564, 8567, 8613, 8575
STARTED ON CAR SERIAL ® N-14862

@~8638 BRAKE SHOE STARTED ON CAR
SERIAL® N-12257.

HYDRAULIC BRAKE GROUP

No. No'.
Part No. Description Req'd. Part No. Description Req'd.
320 %" x1"HexHeadBolt..........c.cooiviiiniiieninannnnn. 3 8228 Spring & Adjuster Kit (RH. & LH.) ...t 2
357 R LOCKWEAShOr........covvvviiiiecriiicnnnecnncananes 3 8229 Brake Line Assembly (L.H.) ................. . 1
403 %" x%"HexHeadBolt ................ociiiiiiiiiill. 2 8230 Brake Line Assembly (RH.)................. 1
451 Ya” LOCK WBSh®r ... .cccviiiiiiiiienintnennneacnananones 4 8236 Brake Pedal Return Spring............coevnn 1
1028 V" HBX NUL ... .cciiiiiiiiiiietieaientineeciannennns 4 8264 PIVOt PiM...c.cvvirrinneneannreneaanasennnas 1
1032 Nylon BuShing .......c.oiiieninennnenenenannieneenonss 1 8360 Brake Pedal Assembly ................c..... 1
7173 5/16" x %" Hex Head Bolt............ccciiiiiiinnnnnnns 8 8383 BrakePedal Pad.......c.ccveeeciiannianennes 1
7265 Clip. Brak@ Lin® ........coovunruinniiieenienieniennaonns 4 8564 PlungerBody .........c.ceiiiiaiiaiienens 1
7473  5/16"—18 Nylon insert Lock Nut ...............oeunnns 8 8567 PIUNGErROD .....ovvvunnnnrneiereaannaennns 1
7479 %" x1%" HexHead Bolt ...............cccoiiiiiiill. 2 8574 Master Cylinder Boot .........coooverennnnnnns 1
7572  Square Brake Line Clip ....................... ees 1 8575 Plunger ASSMDIY ........c.ceerereaannneenenn 1
7574 Brake Line Clamp Assembly .................. —— 1 8590 Brake Shoe Spring — 80 Ib. (Top) ............. . woin 1
7598 Brake Lin® Assembly ...........c.ieiiiiiiiiiiiiiiieann. 1 8591 Brake Shoe Spring — 80 Ib. (Bottom)........... - 1
7643 Brake Hose Assembly ..........cccciiviienennninennnnns 1 8613 %"—20 Hex Jam Nut (Thin) ...........cccuunnn. o 1
7716 3/16" x %" Hex Head Selt Tapping Screws.............. 2 8638 Brake Shoe (Fits either side) .................. « b 4
8011 RetainerRiNG .......c.coovviineneneinenacirennananans 2 8713 Hydraulic Brake HOS® ............ccoovueenen. 1
8076  Brake Cluster Assembly RH..............ccooieniiinne 1 8714 Frame Bracket ...............cceeveeeneennnns e 1
8077 Brake Cluster Assembly L.H.................coiiiiial. 1 8715 “U" Clip (Brake HOS8) .......c..cccueevrernennnns ¢ e 1
8078 Brake Drum ..........cccciiiiieiccrencrccotncncnecneas 2 8716 Brass Tee (Brake Lin®) ...........cceovvnennns § pare 1
8224  Wheel Cylinder Assembly Complete RH. ............... 1 8719  Master Cylinder (Complete) ................... i
8225 Wheel Cylinder Assembly Complete L.H. ............... 1 8727  Plug (Master Cylinder)......... reeeeeeeeaaaas 1
8226 Wheel Cylinder Service Kit RH. & LH. ................. 2 8728 Master Cylinder Repair Kit .........c..ccoveeeeeerennnnn. 1
8731 Brake Line Clamp Assembly ............covuniiieneninn 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

7A



-/

HVO 40 H3IAWNN Vi3S
ANV d343ayO0 1H4Vd HOV3 40 HIAWNN LYVd 3aN1ONI

(SIVId HIIM SNId ¥0d) X,SSV ¥AAIT ONIAITS % TVIOAId 1110101

(SNId aNNOY¥ ¥O0d) X,SSV WIATT ONIAITS ¥ IVIOAL 0110101

(SAAIS HIOE - WVAA) X,SSV dI'1D % NId 8600101

(SHQIS HIOE - INOWA) X,SSV dITD ¥ NId L600T0T

(SAATS HIOE - V) X,SSV dITD ¥ NId 2600101
(SHAIS HIO4 - INO¥A) X,SSV dIID ¥ NId 1600101
1 *H''1 ¥AATT ONIAIIS JNOHS S0T0T0T 01
1 ¥AAAT 'TYLOAL 0010101 6
1 NId I0AId 6800101 8
1 "H'Y¥ YIAAT ONIALIS LHOHS 9010101 L
1 NId 3AIND 0600101 9
z d11o 8800101 S
1 MIATT TYIOAId 1010101 Y
1 NId IOAId $600T0T €
1 AAAT ONIAITS £0T0T0T z
1 NId 4aIn9 9600101 1
XITINVOD NOIILdI¥0Sad # Lavd # Rad



4-L

SLHVd 3NVvyHd JITVHAAH

(1) ¥3IAT] ONIQIS ~E0I0I0N 2w AN
m Y3IAT) IVLOAId ~I0I0I0l e+ A :SIATIONI
(SNId 114 HO4) A,SSV ¥IAIT ONIQITS ¥ IVLOAId — NIOIOI

(1) YIATT VIOAId - 00I0I0I  6mAIN
(1) ‘HY ¥IAIT ONIOITS LHOHS - 9010101 Les A
(1) ‘HT ¥3AT] ONIGITS LHOHS ~GOI0I0I  OlsAIN :SIATIONI

(SNId ONNOY HO04) A,SSV ¥IAT ONIQINS ¥ V0N — OHIDIOH

‘SLIM 3SIHL NI Q3GNTIONI
Sl HOHM (dID NId) S=A3¥ HLIM Q3SN 38 LSO SNId 3S3HL ‘MON
@734 IHL NI SNId Iv14 1V ONV ANV S3Dvid3d B600I01 ¥ 60001 exli¥ : 310N

(1) dIMD Nid — 880000 SeAD

(1) Nid 1OAld — SE00I01 €=A3M :SIANTONI
(S3QIS HI0B-¥VIY) A,SSV dIMD ¥ Nid - 8600i01

) diD NId —8800101 SeAIM

(1) Nid 3QIND — 9600101 | +A3IX :SIATIONI

(S30IS HLO08 - ANOMJ) A,SSV dMD ¥ Nid - L600i01

‘SIM ISTHL NI QICTIONI
S HOIHM (dIMD.NId) Sw=A3Y HLIM Q3SN 38 1SON SNIJ 3SIHL 'MON
@731 IHL NI SNId GNNOY TV ANV ANV SIOVIHR 2600101 ¥ 160001 s LIM 130N

(1) dID Nid -8800I101 G1sA3M
(1) Nid LOAId -6800i01 BuAIN :SIONTONI
(S301S H10E8-¥VAY) ASSY dID ¥ Nid ~ 260010t

:W dMD Nid -8800I01 SATM
(1 Nid 30IND -060010f 91 AT :SIANTONI
(s3ais H108 - 1NO¥4) ASSV dID ¥ Nid - 160010}







O (40r0py esnoyBupisepy) 10s-| “‘seysnig 6808

| cevsme s SEeE ‘a19jdwo) — 1030y esnoyBunsepy 8tirL
0 TR (10101 *3°D) 198-1 ‘soysnig £9EL

I I I 10880 vozL

— ................ 0~._Q58 o ‘.anz .w.w OQNN

€ "t 3|08 Pe8H x84 ,.%1 % ,,B/C 1741

£ trrrrerresesaeaeaa. YseMY201 .8/ e

*p,bey uoyidiioseQ ‘ON 484
‘oN

AT8W3SSY HOL1OW A

YOLOW *3'9-092L
4OLON 3SNOHONILSIM -8V L

L1S3IM - 6808
'3'0-£9¢€L

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR







.................. 4 Sootrnn s n i Buudg wimey eyesg
N .............. XCQho __Dm ey «ww-.—w —8” F ................. >_n~Eﬂmm< u»ﬂ—-w —BU@&
z e NN 3207 pejdwiq 82—.,% 6vv8 | S AL R L dijD 9jqe) axesg
(83849 ||1H) |8uueY) ped |epad 88£8 L s m e e poy 8iqe) axesg
b (101€818}000Y) PB{ {8pad teqqny G8e8 e Remcme e ey g uid sine|D ,, | X ,,%
oottt T (enelg (i) Ped (epad Jeqqny ¥8¢c8 AL AR AR R poy eseajay axelg
Lo Jup axeug ey z8e8 8 Tttt Jaysem %207 piepuelg 91/G
Lot Ajquessy jepad axeig IiIH 198 2 uid 1adej ¢ ‘oN
i R ” ” . .>_M_E0um< |1epag 1018191820y 84€8 [ IR >._nEmmm< _;DG.
2 2 - Y B0 [ BB S R R 05 E R e a e |meg
¢ o GC:QW o£eg - T R I R S Q:F—m:m
b >—.n—..CWmm< Nues) jjeg ajeig \£E8 [ AR poy &aux:.l_.@—.\ﬂ
Q B e aﬁEUuum wv_ﬂhm L an A R LI I I ucmon' eg
Lo ~.»_mcn_0.mn< 8|qe) mxu‘_m OQ \8 >4 H L R R u_._z wa @—\m
vl Buiy seuirey 1108 § e 1ysep 183 pIepuels ,,91/g
L iGesmiEane i, 1NN XSH ZE-0L 'ON  €£68L g oo 1108 PeaH X8H ,,% L X 81—,,91/9
| 18WwWoJY Jeqany 098L I IR PP uid 18110D ,, | X Z8/g
s ot >>o._om @:._n.nu.k.:.om. ..uI X8H ,,% X ,91/¢ 91LL € "ot Tmrrrwsa ey ey INN X84 O0Z—..%
: lBwwoin 18qany 114/ COREAREEREEEEELE R ERE 1ysep 1813 "PIS L%
p,bay uonduosaq 'ON ed ‘p,bay uondisosag

989L
959L
vyoL
ov9L
91€L
SYZL
1 ZA7A
TLIL
el
0ElLL
6v0L
9LcYy
0Scy
el
3448
8let
g9e0l
820t
zee

"ON g

.
I R \\Wt
\, i
6L o98L a%
21v1du00

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR






700«BATTERIES (EV-88)
4071 eBATTERIES (EV-106)

758 ¢CHARGER (MAC #1505
445°CHARGER (LESTER)
7838 9CHARGER (MAC®1555€)

~
v

8333- MAIN_ WIRING HARNESS ASS'Y,

(SPEED SWITCH TO SOLENCIDS)

8455« WIRE HARNESS CLAMP.
=2 e e = _8334-WIRE HARNESS ASSY, (SOLENOIDS TO RESISTORS)
8338 WIRE HARNESS ASS'Y. (FER SWITCH TO MOTOR) POWER WIRING
No. No.

Part No. Description Req‘d. Part No. Description Req’d.
1241 5/16” FlatWasher . . . . . . .. .. ... ... 6 8146 *18BlueAssy (80™) . . . . . . . . ..o oo 1
1242 5/16” Hex Nut. . . . . ... .. .. ..o 6 8148 *18 Orange Wire Assy (61"') . . . . . .. ... .. .. 1
2700 6 VoIt Battery (EV-88) . . ............. 6 8149 *18 Green Wire Assy (58") . . . .. ... ... ... 1
2758 Charger (MAC1505). . . . . . ... ... ..... 1 8151 *10 White Wire Assy (13”) . . . . .. ..« ... .. 1
4071 6 Voit Battery (EV-106) . . . . . . ... .. .... 6 81562 *10 Red Wire Assy (16") . . . . . . . . .. . .. .. 1
4107 Charger Receptacle . . . . . .. .......... 1 8153 *6Black Wire Assy (7)) . . . . ... .. .. ..... 1
7083 Battery Hold-Down . . .. ... .......... 3 8154 *18 RedWire Assy (4) . . . .. ... ........ 1
7084 LA I -1 | R e A E S R 6 8170 *10 Red Wire Assy (15"°) . . . . .. ... ... ... 1
7262 *6 Battery Wire {Short) . . . . . ... .. ..... 4 8171 *10 Yellow Wire Assy (23°") . . . . . . . v v v v o o 1
7263 *6 Battery Wire (Long) . . . . . .. .. ... ... 1 8199 Battery Hold-Down insulator . . .. ... ... ... 3
7288 *6Red Wire Assy (39”) . .. . . .. ..o v 1 8309 BussBar(Solenoids) . . . . . . ... ... ... ... 1
7289 *6 White Wire Assy (45°°) . . . . . . ... ... .. 1 8313 Wire Assembly Yellow. . . . . ... .. ... .... 1
7290 *6 Black Wire Assy (46") . . . . . . .. ... ... 1 8314 Wire Assembly Black (80*°) . . .. ... ....... 1
7293 *6 Red Wire Assy (19") . . . . . . . .. . . .. .. 2 8315 *18 Yellow Assy (Solenoid) . . . .. ......... 1
7294 *6 Black Wire Assy (19”°) . . . . . . . .« .. ... 1 8316 Wire Assembly First Speed. . . . . ... ... .... 1
7445 Charger (Lester) . . . . . . . . . oo v v v v v v v 1 8333 Main WiringHarness Assy . . . . .. ... ... ... 1
7701 F&RRotorHarness Assy . - . . . . « v ¢ v v oo 1 8334 Wire Harness Assy . . . . . . . ¢ v v v v v v v v e o 1
7838 Charger (Mac 1855E) . . . . .. .. ... ... .. 1 8338 Wire Harness Assy . . . « v v v v v v v v v v v o v o 1
8144 *18 Red Wire Assy {(76*°) . . . . . . .. ... ... 1 8455 WireHarnessClamp . . . . . ... ... ... .... 3
8145 *18 White Wire Assy (78”) . . . . ... ... ... 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

10






ONNOTN

P,

Buyidg seey
apjoeys Buyidg
o li0g PeoH xeH %g X ,,8/€
.................. vog ...

....................

.............

...................

(easaig) Buiysng
F ------------------- ac_‘ﬂzm LBD:E
LI INN XoH ,.8/
L e e e e e 10ysep 5007 .8/

................... 18ysep 1ej4 .8/

bay . uondisaq
‘oN

v608
€608
0€08
69SL
8ZCL
€L0L
cLoL
1S0L
050L
90L

LSE

vee

"ON 1ded

NOISN3dSNS Hv3YH

DDA

0L

< v608-"HM
g €608-'HY

i N2
S|

‘NMOHS GNVH 14371
T3ION

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

1



V-il

HYO 40 H3IAWNN viH3as
ONV G3H3QHO LHVd HOV3 40 HIAWNN LYVd 3ANTONI

b . YIHSVMIVIA 8/S £6TOTOT 9
4 IONNOOT QdTdWIA ONO TI-8/S 88T0TOT S
4 LON X3H JINN v2-8/¢ SYTOTOT v
v NOTHSND ¥ARIOSEAY MOOHS - WANIVLAM YPTOTOT 3
v YAGIOSAY MOOHS - NOIHSND ZrI0TOT z
z MOOHS - yamyosay 0vPTOTOT T

—_—
*d, 0 "ON NOILAT¥OSAQ ‘ON Lyv¥d “ON A3



V-l

NOISN3JSNS HVY3H HIAHOSAY NIOHS R %’@
- ©

Gl -L 6LV "N IVIHIS
UV HLYA J3UIMVL D WALSAS SIHL







<>
\m asi
&
A,
8324 s

FRAME

2503 < . -
, J =5 % 7N
== s <

8355 RESISTOR ASSEMBLY

/’r, )
Se{'%le‘JN? ."4_“ / /
7813'5§NS A\ !44”

8325
8 TURNS
RESISTOR GROUP
No.
Part No. Description Req'd.
304 %“”"x1HexHeadBolt . ................ 6
332 “%'FlatWasher . ... .............00... 6
403 %" x5/8" HexHeadBolt . .............. 4
451 %"lockWasher . . .. ................. 12
1014 %”"HexNut(Brass) . . . ..........000... 8
1028 %" Hex Nut .. .. .........0i0iuuiun.. 8
2503 Bracket .............¢.00iiiiiienn 4
8324 Board . ¢ s soow s smms s wwi s e b e am e e 1
8325 Resistor Coil No. 1-FirstSpeed ........... 1
8326 Resistor Coil No. 2-Second Spped .. ....... 1
8327 Resistor Coil No. 3-ThirdSpeed . ......... 1
8355 Resistor Assembly . . .. .........0.000.. 1

INCLUDE PART NUMBER OF EACH PART ORDEREb AND
SERIAL NUMBER OF CAR

12






QBBI* b W, SEAT ASS'Y, WITH ARMREST ¢
SAIRCS NSTALLED.

. 8503 R SEAT ASS'Y. WITH ARMRESTS
llxl: |m1'&h‘g.
SEAT GROUP
No. No.
Part No. Description Req'd. Part No. Description Req’d.

332 %"FlatWasher . . ... ......0cccuou... 6 8394 Hinge Plate (Seat Plate) . . . . ... ... ... .. 2

334 3/8FlatWasher . . ... ... ... .....0.. 4 8395 HingePlate (Body). . . . . ... .. .. ... .... 2

451 %" Llockwasher . ... ............... 3 8412 PropRod Retainer. . . . ........... 8w s 1
1028 %-—20Hex Nut . ... ... .. ¢ o veuuueasoen 1 8413 PropRod . ... ... ... .0 iuinuenenonn 1
1606 3/16x%PopRivet . ... ... .......... 1 8414 PropRod Sleeve . . . . . ... ... .. ....... 1
7061 SeatPlate Trim . . . . . v v v v v v v e e ennnn 1 8417 Prop Rod Swivel Bushiflg . . .. ........... 1
7173 5/16—18x % HexHeadBolt . . .. ........ 4 8418 %—20 x 1%" Phillips Truss Hd. Mach Screw . . . . . . 1
7251 5/16—18 x 1"’ Phillips Truss Head Mach Screw . . . 4 8419 %—20 x 5/8" Phillips Truss Hd. Mach Screw. . . . . . 4
7252 %-20AcornNut. . . . . . . .. .. e e 2 8497 BucketSeat—R.H. . . .. .. ... ......... 1
7473 5/16—18 Nylon Insert Locknut . . . . . ... ... 8 8498 BucketSeat—L.H. . ... .............. 1
7698 Bushinglnsert . . . .. ... ... ... 1 8507 ArmRest—RH. . .................. 1
7757 % ConduitClamp . .. .. ... e eoveuun. 1 8508 ArmRest—LH. ... ................ 1
7820 5/16 Internal Tooth Lock Washer . . . . . ... .. 14 8521 Passenger SeatRiser . . . . . . ... ... .. .... 2
7861 RubberGrommet . . . . . . ..« ccc o 1 8569 Seat SlideWithout Lock . . . . . .. ... ...... i
8011 LockRing . . . . . . ¢ v vt v v it et e 1 8573 Seat Slide & Handle Assy. . . . ... ... ...... 1
8233 %—-20Nylon Insert Lock Nut . . . . ... ..... 11 8581 L.H. Seat Assembly with Armrest & Slides Inst.. . . . 1
8248  %-—20 x %'’ Phillips Truss Hd. Mach Screw . . .. . 2 8582 5/16—18 x %" Phillips TrussHd Screw . . . . .. .. 6
8251  %—20 x 1’ Phillips Truss Hd. Mach Screw . . . . . 6 8583 R.H. Seat Assembly with Armrest & Slides Inst. . . . 1
8379 SeatPlate . . ... ... . ... iinenn. 1 8596 516—-18x %" HexHead Bolt . . .. ... ...... 4
8381 SeatPlate Stiffener . . . . .. ... .. ...... 2 8604 Modified ConeWasher . . . . . . .. ... ...... 8
8393 HingePin ... .. ...ttt 2

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

13



V-EL

VYO 40 H3IGWNN VYIH3S

ANV d3H3dHO 1HVd HOV3 40 HIAWNN 1HVvd 3ANT1ONI

g < < ~ ~ ~ < N ~ ~4 ~ ~ N

ALIINYAG

X, SSY 4ns Xove 1Lvias
MOVE LVAS - dyd

MOvd IvdS - °*X,SSY TANNYHD
1709 MOId AV¥aH €ff ONN 9T - 8/¢

(ONIHSNE NOTAN SAANTONI) *X,SSY HILV1d
IM0ddNnS MOvd LvAS - NId IOAId

NId ILOAId - INN HSNd

(ONIHSNE NOTAN SAANTIONI) X,SSY INIWLSNLAY
YAHSYM LAWWOUD

INAWLSNCLAY LYAS - €ONM

ONIHSNA NOTXN

MIYOS AVAH SSNAL SAITITHA:;3%/€ X: ONN-02-%/1

YAHSYMMNDOT HIOOL TYNIIINI ,v/T

NOLLAIYOSad

990101

LOOOTOT
9L00TOT
T800TOT
€L00TOT
6L00T0T
Z800T0T
8L00TOT
8080000
ISTLO0O
50,000
3928000
POEBOOO

‘ON Lyvd

© ~ &N ™
- ~ ~ ~

-~ N MmO T N W >~ O O

“ON X3X



gl

ATaINFSSY MOvd Lv3s




g€l

HYD 40 H3IEWNN TVIH3S
GNV G343aHO LHVd HOV3 40 H3GWNN LUVYd 3aN1ONI

8 YAHSYMID0T HIOOL TYNHINI % %0€8000 8
Z NId IONIH 1Lvas £6€8000 L
rA XQ0€-dLVId IONIH 8900101 9
/] , ONI¥ ,4,, 9221000 S
8 I70¢ X4H ,8/S X ONN 0Z-% £0%0000 Y
1 (dra3 puey sapnyouy ) X,SSY ILSTARNY 6500101 €
1 dI¥9 ANVH-LIX 1170101 4
1 X,SSV 91S WOLLod 1vds T0107101 1
ALIINVNO NOILdI¥DSHAd # 19vd # Xax



AT8NISSY WO11089 Lv3s

IANISTHAY 4O 3aNL
(1) 3NO ONV SdINO ONVH (2) OML :SIGTIONI
1M dIND GNVH — 1IF0I01 — 2 ke ATN







NOTE:"840% - SCORECARD ASSY COMPLETE.

as7
FRAME
7539
1035
STEERING GROUP
No. No.
Part No. Description Reqg’d. Part No. Description Reg’d.
357 3/8 Lockwasher. . . . . . . .. et 3 7443 WU BOIt L L L L L L e e e e e e e e e e ¥
403 %'x5/8°HexBolt . . ..........0..... 4 7539 BallJoint—R.H. . .. .. .. ........... 2
451 %" Lockwasher . . . . . . . . . v i ittt tea. 2 7540 BaltJoint—LH. . .. ............... 2
705 3/8“x1% " HexBolt. . . ............... 3 7543 Drag Link . . .. . . . ..ot eeeennnn 1
706 B/B HEXNUL . w i v « ¢ w s 0 o s % 6000 o6 0 st 4 s 3 7555 %'HexNutLH. ... ............... 2
707 7/16”x1"HexBolt. . . . ... ........... . 3 7602 3/8“CastleNut . . ... ... ... .coeononon 4
720 7/16" Lockwasher . . . . . ... ... .. B % bed b 3 7706 SPring « «s v s v s s G S w s m Ee W e § e w8 e 1
1028 " Hex Nut . . . . . . i i et e e e e e e e e . 2 7816 Scorecard Clip . . . . & & v i i v it e e 1
1035 3/32”"x1"CotterPin . . . . .. ... ..., 4 7818 5/16” x1%"” Carriage Bolt. . . . ... ... .... 1
1242 5/16”" Hex Nut. . . . . ... ... .......... 1 7819 Nylon —Sleeve . . . . . . . . .. . e oo 1
1308 B Hex Nutspl. . . . . . . . i i i i e e 2 7820 5/16” StarWasher . . . . . . . . . v v v v v v oo 1
1309 SteeringWheel . . . . . . .. ... .......... 1 7834 Rubber Spacer. . . . . . . .. ¢ v i . 2
1312 SteeringGear . . . . . . . ittt 1 7861 Rubber Grommet . . . . . . ... ... 1
7118 SteeringPlate Ass’y . . . . . . . . ..ot e ... 1 8073 Pitman Arm . . . . . . . . i i it e e e e e e 1
7122 ScoreCardMountRing . . . .. ........... 1 8103 Stop-Steering . . . . . - . . ottt vt e e e 2
7148 Ball-Hand Knob . . . . . . . .. .. ... ...... 1 8156 TeRod : s 5 s v s s B s b s w83 @B EE®S i
7209 Score Card Plate Mount Ass’y . . . . .. ....... 1 8269 FeltPad . . . ... .. . ¢ i it v e enenn 3
7216 5/16" x 1* Flat Head Machine Screw . . . . . .. .. 1 8318 ScoreCardPlate . . . . . ... ... .. ... 1
7277 5/8  Lockwasher . . . .. ... .. ... .00, 1 8405 Score Card Ass'y Complete . . . ... ... .... i
7307 Decal-ScoreCardPlate . . . . ... ......... 1 8616 5/8"~18Hex Nut . . . .. ............. i

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

14






k| ZFT HAND
SPoLE

‘;’ ,/3\-7502

Zi03s

PART NO.

320

334

357

705
1035
1242
1308
7148
7209
7216
7539
7540
7555
7602
7706
7816
7818
7819
7820
7834
7841
7861
8156
8318
8525
8576
8577
8584
8754
8756

STEERING GROUP

DESCRIPTION

3/8-16x1" Hex Head Bolt

3/8 Flatwasher

3/8 Lockwasher

3/8=-16x1%" Hex Head Bolt

3/32 x 1" Cotter Pin

5/16-18 Hex Nut

1/2" Hex Nut

Ball Knob

Score Card Mtg. Nut

5/16-18x1" Flat Head Machine Screw
Ball Joint Right Hand

Ball Joint Left Hand .

1/2" Hex Nut Left Hand

3/8" Castle Nut

Spring (Scorecard)

Score Card Cup

5/16-18x1% Carriage Bolt

Nylon Sleeve

5/16" Internal Tooth Lockwasher
Sponge Washer

Plastic Steering Column Bushing
-Rubber Grommet

Tie Rod

Score Card Plate

Steering Box Mtg. Plate
Steering Gear

3/8-16x3/4" Hex Head Bolt
Steering Wheel

3/8-16 Nylon Insert Locknut
Drag Link

14A

QUANTITY

(2)
(3)
(3)
(1)
(4)
(1)
(2)
(1)
(1)
(1)
(2)
(2)
(2)
(4)
(1)
(1)
(1)
(1)
(1)
(1)
(1)
(1)
(1)
(1)
(1)
(1)
(3)
(1)
(3)
(1)







8016
S [
F=
S -

8308

7479

\ = SOLENOID GROUP

No.
Part No. Description Req'd.

332 %" FlatWasher . .........c00c0cueenn 20
1028 %'-20HexNut ...........00000.. 20
1242 6/16”-18Hex Nut . . . ... ..o tvvvennnnn 5
1606 3/16”" x %" PopRivet .........c.c0i000.. 3
7479 %' x1%"HexBolt .............. ... 10
7861 ) RubberGrommet . . . .. .. ..ccot v uenn 10
8016 36VoltSolenoid . . ......ccovvevuveen 5
8308 Bracket-Solenoid ..............0.. 1
8309 BussBar ........c.0c00ttticnnnnns 1
8315 WireAssembly . ..............c00.. 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

15






8978

8154 -WIRE ASS Y-RED

8315 -WIRE ASS'Y-YELLOW

8597-SOLENOID AND RESISTOR GROUP
ASS'Y, COMPLETE WITH WIRE ASS'Y'S,
LESS MOUNTING HARDWARE (7847
‘AND 8233)

e THIS SYSTEM STARTED WITH CAR_SERIAL
NO. N-13427

% MOUNTING HARDWARE

SOLENOID and RESISTOR ASSEMBLY

Part. No. Description No.
Reqg’d

304 %"-20 x 1" Hex Head Bolt .. ....ccovvvrvnnnnnannn. 1

332 Va" Flatwasher .......ccceeieeinnnnneennnnen vee. 24

403 %"-20 x % Hex Head Bolt ........ccovvevinnnnn.. 1
1028 Ya"-20 HEX NUt. .o oviiiiiiiiiiiiiiiiieeennenn, 24
1242 5/16"-18 HEX NUt ¢ i it iiiiiiiiiiiiaiiiisaaaannnn 15
7479 %"-20 x 1%" Hex Head Bolt ...............cvuu.. 10
7847 %"-20 x %" Hex Head Bolt ............covvunnn.. 4
7861 Rubber Grommet. ......ccoiveeiinnieiinnnannanns 10
7893 H10-32 HEX NUt. oo iiiieeieriinenneennaneenennnn 10
8016 36 VoIt SOIEN0Id «ooveineeerennenenniinenannnnn. 5
8154 Wire Assembly - Red .......civieivinennannnnns 1
8233 %"-20 Nylon Insert Locknut ..........c.cceevvann. 2
8315 Wire Assembly - Yellow.......cooiviiinnnnnnnn. 1
8541 Resistor Coil Mounting Bracket .................. 4
8542 Solenoid Bracket . ..ooveeineeniiiieiiiinianna. 1
8543 BUSS Bar....ooiiiiiii i e 1
8978 1st Speed Resistor Coil ......ccoevveiinneennnn.. 1
8979 2nd Speed Resistor Coil ........c.cvvvivennnnn.. 1
8980 3rd Speed Resistor Coil ......cccovvvviineennnn... 1

INCLUDE PART NUMBER OF EACH PART ORDERED AND
SERIAL NUMBER OF CAR

15A



d-s1

HYO 40 H3IEGWNN vIH3S
ANV a343QHO 1Hvd HOV3 40 H3GWNN LYVd 3aNTONI

ALATAN0D X,SSY dNO¥D WOILSISTY ® AIONATOS £658000
T(QIONITOS QAALS 3IST O WALSYW) X,SSV FAUIM vST8000
S | dIONJTOS I70A 9¢ 9108000
T .amzo<mm dIONATO0S ZvS8000
0T LT08 AYIH XIH .%T X ONN 0Z-.% 6LVL000
0T IIWHOYD ¥adany 1981000
r4 LONMDOT LYASNI NOTAN ONN 0Z-.% €€28000
T (284S ¥) AIONIATOS ATAWASSY FUIM STEBO00O
L IOAN XIH4 JINN ZE-OT# £68L000
1 ' 9vd ssnd EVSB80TOT
1 TIOD ¥OLSISTY QAA4S 3IST STZOTO0T
1 TIOD YOLSISAY QIA4S puy 9T1Z0T0T
T TIOD ¥OISISAY QIAJS pPIg LTZOTOT
T LTO€ AYIH XIH .8/S X ONN 0Z-.% €0¥0000
17 L7108 AVIH XIH ,¥/€ X DNn owL:m LY8L000
T LI08 AVYEH XAH T X ONN 0Z-.% v0€0000
v LIAOYYE ONILNAOW TIOD YOLSISHY T¥S8000
ST LON XdH ONN 8T1-,91/¢ ZvZT000
ve YIHSYMLIVYTA , % CEE0000
ve LON XIH ONN 0Z-.% 8Z0T000

XIIINYNG NOILdI¥DSAd *ON I¥vd

6T
8T
LT
91
ST
vl
€T
cT
1T




WITH WIRE ASS'Y. LESS MOUNTING HARDWARE

KEY NO."6 &°i4

0008507 ~ SOLENOID & RESISTOR GROUP ASS'Y, COMPLETE

SELENOID & RESISTOR ASS'Y

15-B






............

e10jdwioy Ajquiessy pleiyspuiy £ 198

........

*(v) SWTATT
“(2) $Te1* () BOIL ©

I z wollog 1g doj — jsuueyy pjaiyspuy
i Lo Alquessy sweiy pjajyspuipg €958 [ 8pig — |euuey)y uiﬁu:_ﬁ wmmm
4 s v ...l Maig peey e sdijiilyd % | X 81—91/S €258 T  TttrereEeE el 8oe.g BWBIY PlaIYSPUIp 66bL
el il ieg Bununoy Adouey 958 b e INUX07 118su) uojAN g81—9 1/ ELYL
b Alquessy wyiy 1@ Adoue) 90S8 Z Maudg peey ssniy sdijiiyd %L X 81—91/G olvL
€ ol MeUdS pReH pPeNoIS ,,%L—02—% 8iv8 Lt Maiog peay ssnuj sdijiug | x 81—91/G 1szL
b 8Buy Buzunopy Adoue) 0se8 L e ST T a0, Adoue) (812
M ------------ ﬂrcuﬁﬂwhﬁwh“%”@_smuc_; Qme F ---------------------- v_c_:ﬂvc_g QOFN
. e uj UOIAN 0Z-%  £€£28 plL crrresEEiwR . Ma12g |e18y 188y ¥ y
1 Assy pleluspuim sse — e181dwo) Ajquiessy Adoue) LEC8 A log mwi xu,_: % ”_ m m. _xum,.wm mnpm"
.v...uom uondisasag "ON 1deg *p,bay uondiiosaqg "ON 1ded
ON "ON
ATHINISSY AdONVYD

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

16






N s ecs0sssecsseessssccesees st an ugm >QOC8 88 N ............ —_——Ouucm ﬂ—.—ﬁ g..F — _Oe—:@s ﬂ_ﬂ_:mﬁ—z;
M ..... eecesseseess OMN&OE OhW;EW—-— m:z:sz hgﬂﬂo %N N 000000000000 sestccnssen Qﬂ_m P _OCCM—.—U ﬂ—ﬂ_—.—wv—h_;
| S A djpdwo] Assy plalyspuim  L198 A adelg swedy pIIyspuim
.ﬁ ..... St resescnssnnsacns R RS >.mm< QEE& U_ﬂm——mﬁr—_; QMN Q 0sco0eeessesevecsees e u:—_—xg.._ t@mc_ CO_)Z Qﬂn@ﬁ\m
ot MR12S ‘QH ssrul sdilliud Y- 1X81-91/S €258 AN Mg "gH ssnul sdiljiud *ATX8T - 91/§
ﬁ ..... s0sssne tesesssrenesnssese h-mé Emh.hv v:m >Q°:8 Smw Q ................ ;Eum -QI wme.—' ma_——_—._& ﬂXﬂM l@ﬁ \m
m ....... 00 ccssrerecsnsenses QEN—Q wENh.& —u—ﬂ_:mv—-_; Qme .— esseses L N A A I R AN A I A A S A AT A S A S AT Y ﬂ—ﬂmgmv—.—_;
T S (ASsv platysputpy ssa) 9yajdwo) Assy Adoueny  1ezg 14 SRR MRIDS [BIOW I98YS %EXOT#
‘p.boy uonduasaq ‘oN ‘p.bay uonduasag
*ON ued ‘ON

Le8L
9e8L
66vL
e
(11472
152L
801L
0291
‘oN
Hed

AT9WISSY AdONVYD
V3 OL (JITVIN0D 1,58V AdONVD) 629 K35V
WVISN 01 G K11 IN 38VAGEYH 17V (S J0N1INI° FWVNIvd IIVMOEVH ONIINAON AdONYD #5898

(v 0291°() (€97 *(2) 9EIL* (1) @01 TSIANTONI *T1I1INOD ATANISSY GIINSONIM « 1199
(XEEVATIRSONM 33T1) T1T1IN0D ATONISSY AdONYD « it28

»
H %
L]

4Syn Ove

INCLUDE PART NUMBER OF EACH PART ORDERED AND

SERIAL NUMBER OF CAR

16A



d4-91

4vJ 40 HIGWNN TVIY3S
NV 0343040 14Vd HIVI 40 HIGWNN 1HVd 3ANIINI

T 49VIOVd JUYVMAIVH INILNNOW AJONVD ZLZ0T0T

I KTAWASSY AdONVD £9Z010T

v L7109 XdH v/¢ T X DONN 8T X 9T/S £968 LT
1 19TdWNOD ATIWISSY QTAIHSANIM L198

T XTEWESSY FWVYd ATIIHSANIM €958 91
1 dvd INILINNOW AdONVD 9158 ST
1 KTIWESSY WIYL 8 XdONVD 9058 A
1 TINV ONIINNOW AdONVD 0S€8 €T
S dWVTD HWVYd QTIIHSANIM 8528 A
Z WOLLO® 3 dOL - TANNVHD QTHIHSANIM LS8L I
z - HAIS - TANNVHD QTHIHSANIM 9¢8/ 0t
z . HOVYE HWVYd QTIIHSANIM 66¥L 6
11 LONXDOT LYISNI NOTAN ONN 8T - 9T/S YA A 8
/ MEYDS avdH SSMUL SAITTIHd %T X DNN 8T - 9T/S 0T¥L L
Z MIYDS avaH SSNYL SAITIIHd T X DNN 8T - 9T/S 1S2ZL 9
1 XOX AdONVD L8T1L S
1 ATIIHSANIM 80TL 1
A MTYDS TVIAW LIIHS ¥/€ X OT# 0291 g
4 YIHSVM LVTd 9T/S 18741 z
L L1709 avdH XdH %T X DNN 8T - 9T1/S 81ZT 1

a,094 "ON NOILdI¥DSHd # Livd # cAdX



d-91

YO 0L (3LTTINDD >_mw< >n32<uV £920101 >. SV 1IVISNI

O1 “13a3N WVWIIVH TV ..mu‘5n_uz_nuo<zudm IHYMOEVHL ONIINNOW AdNVD . 2220101

(»)729(2) 772 “(2) ST ()72 53T DN TITTINGD TRRT SV GTIEONR 285050 ATdNIASSY AJONVYD




J-91

HVO 40 HIEWNN TVIiH3S
ANV a3y3aayo ._.m_<n_ HOV3 40 cwms_DZ 1HVd 3dNIONI

rA L1049 aviaH XdH %1 X ONn 81 - 91/G LLSOT0T 12
rA AIVdS (QIVANVLS 9%S0101 0¢
A NOTAN =~ YAHSVM L1S0T0T 61
rA 40V49 AdONVD 89€010T 81
1 4Ve ONIINNOW AJONVD 9158000 L1
1 ATINESSY WIYL ® XdONVD 9058000 91
1 XSSV HWVYd Q'TIIHSANIM 9/€0101 G1
z ION 1, QIONVII QdA¥n) #0S0101 91
z A0VY9 dTITIHSANIM L0S0T0T €1
YA ONIHSNY 9050T0T A
4 YIHSVMLSYIA - % 2€€0000 11
¢ "¥90S "HOVW SSMYL *Hd %TXVZ-ONA omnv S0SO0TOT 0T
¢ "¥DS °@H SSNYI-"Hd %IXVZ ONNGT-9T/S 01%£000 6
¢ "¥0S "QH SSMUL-Hd %/€ TXVZi:ONNGT-9T/S €258000 8
rA YIHSVMNOO0T HLOOL °INI 0282000 L
¢ ONTd INZWIOYOANITY AWV ATATHSANIM 00S0TOT 9
VA LANKO™O 8¥%010T S
b YAHSVMIVIL 9T/¢ T%¢T1000 Vi
Y 1708 °"GH X3H %/€ TXVZ-ONN 9T/S €968000 t
9 LONMOOT LHASNI NOTAN 8T-9T/S €L%L000 rA
YA LT08 "QH X4H %IXVZ DONN 81-91/S 8121000 T
A, O # NOLLATU)SHU # Lavd # WALI

NTdNEISSY AJONVD 6461



ATHW3ISSY AJONVI 62




L1

HYD 40 HIGWNN TVIY3S

ANV d343QHO L4vd HOV3 40 HIGWNN LYVd 3dN1DONI

X,SSV ALVId MOL % ¥dJWNg ¥vVIY 9%00101

- X,SSV HIV1d ¥ANIVIAY % FOWINIT MOL 1700101

X, SSV dvd MOL LE00TOT
1 T49VT1 4¥d MOL 8€0010T A4
Y LON X007 QI1dHId DN -9T-8/€ 8€1010T 12
1 X,SSY @1dM ALVId MOL £Y00101 0z
Vi 17049 X3l ,,T X ONn» 91-8/€ 0Z€£0000 61
1 JddiNg AVAd 02€8000 81
1 X,SSV U1dM V4 MOL T€00101 L1
1. LONMDOT I¥ASNI .NOTAN 8/€ ?S28000 91
I 1702 X34 £ X ONn 91-8/¢€ 2S.8000 ST
1 X,SSV QTdM TANNVHO %€00101 1
1 X,SSV @14M 51T HNIMOL SE00T0T €1
1 LON XdH Q4I101S ANQ $Z-8/€ 209.000 Al
1 NId 341100 ,1 X ,Z€/€ SE€0T000 11
1 ONI¥dS FAVM - ¥IHSYM 0%00101 01
1 *H'¥ INIOC T1vd 6€52000 6
1 LON XAH INN 0Z-% 80€1000 8
1 ddnsvm LVld ¢?00T10T L
1 ONIHSNG AZNOud £908000 9
rA NId JILLOD 0164000 S
I YVE MOL YANSVM 8200101 Yy
1 ONI¥dS FAVM-YTHSYM 6€00101 £
1 K(SSV @'1aM WV ININHALS 6200101 [4
T (ONIHSNE AZNO¥H SAANTIONI) HIVId WANIVIAY 6700101 1
ALIINVAD NOILd140S3a # 19vd # Xax



Al

W3ILSAS ONIMOL 3dAL LNINVINHIC

ASSY Q713M 9N ONIMOL
1NN 3USYD 8ff

Nid 831100 ) x 2€/€
ONINAS JAVM - ¥IHSYM
‘H'Y  INIOr 1va

LON X3H 2/

YIHSYMIV S

ONIHSNG 3ZNo¥g

(@) Nid ¥3L10D

(Ve MOL) uIHSYM

ONINAS 3AVM - YIHSYM
(4va MOL) WYY ONIYIILS
(4va moL) 3Lvd M3NIVIIY

€A
Sl A
T1ee AIM
Oles AN
611 AN
S AN
LA
9 e A
SHAM
YA
€ AN
2 uA

I #A3X : SIAMONI
ASSY YINIVLIY ¥ JOVHNIT MOL — IFOOIOH

738v7 4va mMOL
ASSY @1IM ¥vE MOl
ANNMDOT LH3ISNI NOTIAN 8/€
1708 Qv3H X3H £ x9I-8fk
ASSY Q713M T3NNVHD

22 A
L1 A3Y
9l s AN
Sle AN
Pl AN :S30NTONI

ASSY ¥v8 MOL —LEOOIOI

ANNYD0T 03I 91 -8/E

12 8 A

ASSY G13M 31Vid MOL 02 =AM
1708 Gv3IH X3H | x91- 8/£ 6l = AN
YINNG HY3Y 81 =AM : SIANTONI
ASSY 31vid MOL ¥ ¥3dNNS ¥V —9100I0I




- - N ~ ~ ~ ~ ~ ~ N ~N ~ < ~ ~ <

XLIINYNG

V-/1

HVO 40 HIAWNN TVIHaS
ANV 0343AHO 1¥vYd HOV3 40 HIGWNN L¥vd 3aNTINI

XTEWASSY ALVId MOL ANV YAdWNL JVa
ION MD0T QITJWIA DN 9T - 8/¢€
XTEWASSY aT1dM dLvId MOL

YAdWNg YT

110€ XdH ;T X ONQ: 9T - 8/¢
XTAWASSY €NS AQOH uYE MOL
YAONNTA XLAJVS

YIHSYM Iv¥1d 8/¢€

ONI¥dS NOISSTIAWOD

NId ¥dII0D 4T X WZE/E

LN XdH @AL1OTS. JINn %T-8/¢€

*H ¥ - INIOL T1vd

INN XdH 4NN 0T-2/T

ATEWASSY ATIM WY ONINIALS

NId ¥ILIOD

YYE MOL - WAHSYM

ONINAS FAVM - HAHSYM

NOILdIYOSaa

9v00T0T
8E£TOTOT
€700T0T
0Z€£8000
0Z€£0000

10,8000
STL8000
PE£0000
LTEOTOT
S£0T000
209L000
6£5L000
80£T000
6200T0T
0T6L000
8200TOT
6£00TO0T

O ~ N MM <« U 0
o T T B B B B |

- N MmO ¢ 1NN O~ 0o O

‘ON Idvd

*ON XA



V=41

Hve MOL ALNA LHOIN

LONYOOT G31dNIQ 91-8/E  91nAIM
ASSY GTIM 3LV1d MOL SieA3Y
1708 QvIH XIH | x91-8/F Ela A3
¥IdNNG V3 Pl ADN :SIANTIONI
ASSY 31vd MOL ¥ 3dNNA ¥vIH -9r00iol







Club Car vehicles are designed and built to provide the ultimate in performance efficiency; however, proper
maintenance and repair are essential for achieving maximum service life and continued safe and reliable
operation.

This manual provides detailed information for the maintenance and repair of the Club Car vehicle, and
should be thoroughly reviewed prior to servicing the vehicle. The procedures provided must be properly
implemented, and the DANGER, WARNING, and CAUTION statements must be heeded.

This manual was written for the trained technician who already possesses knowledge and skills in electrical
and mechanical repair. If the technician does not have such knowledge and skills, attempted service or
repairs to the vehicle may render the vehicle unsafe. For this reason, Club Car advises that all repairs and/or
service be performed by an authorized Club Car distributor/dealer representative or by a Club Car factory-
trained technician.

It is the policy of Club Car to assist its distributors and dealers in continually updating their service knowledge
and facilities so they can provide prompt and efficient service for vehicle owners. Regional technical repre-
sentatives, vehicle service seminars, periodic service bulletins, maintenance and service manuals, and other
service publications also represent Club Car’s continuing commitment to customer support.

This manual covers all aspects of typical vehicle service; however, unique situations sometimes occur when
servicing a vehicle. If it appears that a service question is not answered in this manual, you may write to us at:
Club Car, Inc., P.O. Box 204658; Augusta, GA 30917-4658 USA, Attention: Technical Services, or contact a
Club Car Technical Service Representative at (706) 863-3000, ext. 3580.

NOTE: This manual represents the most current information at the time of publication. Club Car is contin-
ually working to further improve its vehicles and other products. These improvements may affect
servicing procedures. Any modification and/or significant change in specifications or procedures
will be forwarded to all Club Car dealers and will, when applicable, appear in future editions of this
manual.

Club Car reserves the right to change specifications and designs at any time without notice and
without the obligation of making changes to units previously sold.

There are no warranties expressed or implied in this manual. See the limited warranty found in the
vehicle Owner’s Manual.

Copyright © 1980, 2008 Club Car, Inc.
Club Car and Carryall are registered
trademarks of Club Car, Inc









@ Ingersoll Rand

Industrial Technologies

CubCar }

Club Car, Inc. Web  www.clubcar.com
P.O. Box 204658 Phone 1.706.863.3000
Augusta, GA 30917-4658 1.800.ClubCar
USA Int’l  +1706.863.3000

Fax  1.706.863.5808



	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	



